BP070-534201-B

EXPU7PS45—EHH
sxpsenns. | IS TAT—EHfIEHEAE =3 EXL-01P

COER. IPFREZHEVETFVCEEXLT, T LECHHHESTETVET,
AHAZICEHDIRFHE LK BTHCED . EULKBEVVEEET TR OBELVLELET,
S D TERBAFAZRFIALIICHRE L. MRULEVKLS TERLEE L,

REEDTES INEE

- REFRHUN DI FEICEDER., BLUVER - REOHEIZOVWT—UERZEVELEA,

- RERIIEXPYT7SE —ERRTY, O AE TIEEALZNTZELY,

- AR OBLEIZITHRENTLIEELY,

 REFORMAFITIE. BEVWLEITFORFEELLLIIEMADH D3y T ITIEKELTIESLY,

- B TR, BT UEEIEL, 4T =y 3y OFF OIREETITo TS,

- RBEREATO—F (FEH), SV—EHERTEOYFRBADT, EHRLEBWVEE - IREANMNDENESIZL TS,
- AOO—FETRLEEN MO 1. BIUEHMIZEMT TEDREA. D= DEILREDLGOMERL TZIL,
DSy BHE., EREOEENHDIBEIE. EBICEREDIEL TS,

s YT SE—AFAICE R CET TRV TSN, NIRRT ERTARICEMmICA DAY, FX-MAEDRRAELZYET,
MRS TAT—IZREDEELTESLY,

(AR
No. ez nE
@ ® @ ® @ | SVvTRT— 1
2 < @ | RATSLIRILE (M8X20)| 2
@ & ® ® | AETFZSF Ik (M8) 2
TL—+ 1
(M8 x 20) x 2 (M8) x 2 (M8) % EDwS p— 1

BS7537E

(1) SE—KEKIZ. DSV TRT—Z2QARABISVCRILE, QNRATSUTFHYMNITERYFFITET,
2) DT AT—IZ5o T (RIFE) EmMYGF TET, ( EE#HES T 642WL-1, 642BL )
(BRI ONWTIHE TV T B DT EREAEE B, )

BARBTITLTFIMME) 62WL-1EfSDIHE 642BLEMI D5 S
- STk ol ! 2Ty
Sy v i Sp—
722 @I—+ A \»EQ/U p e 4
(@7&&!7)5‘/9#\‘;% N\ ~ @FL—F =
M8 x 20 , , . i
D3vTRF— Ezs ~— OF Ty — ‘
. IYITRT— Fqov_ T iad - -
0 HXW;H% P e e :
B i & T A 57 D5y TRF—
_ s R I3k
e FIvr—
6 T37rvk ~ 2T /{/' N
B *’fD’%ES\ FOvTr— | wiLk
avy3vk

IAEE @7’1/ Hﬂl”BZ#FE&@?JjZ?—/\nB(IHI“B)’&Z‘9"A1’)‘E"C<f_'c‘<l.\ I

o e

\\

=
cO e

VAN =3
HlEANS R TRART7EAV
(ERIL—L)DROBFBSVTRATF—
[TERY T TR EETT .

[CemmarLs 147186 Nm |
~ [orvimrmnicaan, |
NEE

- UTPSE—HEFRICIFSUTRAT—IFRYMFITTEEE A, Sv 7 (BIFE:642WL-1+642BL)

. f = DEcibe~ = .
e e R s Ly [ meres—munrcenrys—ctmynrTRTT. |

77— —EXICDLT
HMEZDONWT, SHABALZANBHYELES, BEVWLEIFORGEEIE. BHEFEFTERBLAHELESLY,
Muabtx | P FERStT

T 370-1201 HEESIETHhAEEEET2656 TEL. 027-346-3316 FAX. 027-347-1594
(T BEfE : AM9:00~PM12:00 PM1:00~PM5:00 D



=~rsenms  INStallation Manual .| gxi.01p

- Strictly follow the installation manual. Incorrect installation causes damage or loss to your vehicle.

This product is intended for exclusive use with the EXP rear ladder only, hence no other use allowed.

*DO NOT alter the product.

+It is recommended that this product be installed by a professional.

*Turn off the engine and ignition before installation.

*This product is not intended for off-road or rally use.

*Avoid strong impact and continuous vibration.

Periodically check fittings for looseness.

»Stop using the product immediately if the bracket is cracked or deformed.

*DO NOT install lamps or any other accessories on the right side of the rear ladder. When opening the tailgate, it can come into contact with
the vehicle and cause scratches and dents.

DO NOT put your foot on the lamp stay.

Component parts

No. Part name No. of pe:
@ ® @ ® @ | Lamp stay 1
S
2) ~ @ | Hex socket screw (M8 x 20) | 2
@ Q @ @) | Hex flange nut (M8) 2
@ | Support plate 1
(M8 % 20) x2 (M8) x2 (M8) @ Plain washer 1

How to install

(1) Attach the lamp stay to the ladder main unit with included hex socket screws and hex flange nuts.
(2) Install an IPF lamp to the stay. Lamps recommended for the installation are sold separately
(part number: 642WL—-1 and 642BL).

For wiring instructions, please refer to the manuals supplied with each lamp.

@Hex flange nut (M8) 642WL-1 installation 642BL installation
-« —Bolt
Spring
(MDLamp sta @Support N —rd washer
@Hex socket P stay / plate | @Support ! /
screw (M8 x 20) \ plate =
Left hand r ; ; , !
(DLamp_stay side of <« BPlain =T
\ the ladder Nylon_>="=I washer
z main unit washer = o !
|
7 / ._;. N Lamp bracket \
™~ Plain washer ®Lamp stay
Lamp bracket
\ Spring
Nyloc nut - Ve /}\/ A\
T Plain washer Bolt
1
/\ Caution
Fit the support plate onto the lamp stay and align the extrusions
Lamp stay I_ with the holes.
mounting T
positions
(x 4)
(DLamp stay
/\ Caution
The lamp stay can only be fitted e
in the holes on the left side of @
the frame to the right of the bottom
spare tyre (when viewed from ]
the rear of the vehicle).
o
- : . B ] 2 N
I Recommended tightening torque : 14.7 - 18.6 N-m I /ANC )
" Remove the handle to avoid o
/\Caution the risk of contact with the . | ol
D_O NOT install lamps or any otherl accessorlies on‘the right vehicle. (part number: 6a4rgsvic_)1 as:gaﬁrzzeBK)
side of the rear ladder. When opening the tailgate, it can come
into contact with the vehicle and cause scratches and dents. The lamps can be mounted on the lower side
of the stay (as shown) or on the upper side.

S/ PP~ 1’F CORPORATION

2656 KURAGANO-MACHI TAKASAKI-CITY GUNMA-PREF 370-1201 JAPAN



